



#### **Objectives**

- Review 2023 ADA and AACE guidelines for pharmacologic management of T2DM
- Prioritize management of complications and comorbidities in patients with diabetes
- Identify "atypical diabetes" and management strategies

#### 3

### Case 1

68-year-old female with primary hypertension, CAD s/p PCI 9 months ago, and recently diagnosed diabetes mellitus with A1c of 8%. She is a current smoker. Medications include lisinopril, aspirin, and clopidogrel. Family history includes T2DM in her father and paternal uncle. BMI is 35 kg/m<sup>2</sup>.

What medication would you start initially? A) Metformin B) GLP-1RA C) Sulfonylurea D) DPP-4i









A1c Lowering Hierarchy						
		Drug	ŀ	A1c		
	Very H	GIP/GLP-1RA	-	2.3		
		GLP-1RA (high dose)	-	1.77 to -2.1		
		Metformin	-	1		
	Hig	SGLT2i	-	1.01		
		Sulfonylurea	-	1.17		
		TZD	-	0.98		
	nterme	DPP4i	-	0.72		
					Diabet NEJM Clin Pi Diabet Lancel	es Care 2023;46(Suppl. 1):S140-157 2021; 385:503-515 harmacol Ther 2019; 105:1213-1223 es Care 2021;44(3):765-773 I Diabetes Endocrinol 2021;9(9)563-574







65-year-old male with type 2 diabetes mellitus for the past 4 years, previously controlled with metformin monotherapy. Most recently his HbA1c increased from 7% to 8.2%. His PMH includes hypertension. BMI is 42 kg/m<sup>2</sup>. Medications also include atorvastatin and lisinopril. He does not have albuminuria.

#### What agent would you add? A) Glipizide B) GLP-1RA C) Pioglitazone D) Basal insulin























N

80-year-old female with T2DM for 30 years, CKD stage 4, HTN, HLD and osteopenia. A1c 10.6% on insulin degludec 105 units BID, insulin lispro 70/45/70, semaglutide 0.5 mg weekly (max tolerated dose), Libre 2 CGM. Reports missing lunch dose of lispro on average 3 days per week.

#### What would you do next?

- A) Add pioglitazone
- B) Increase prandial insulin
- C) Increase basal insulin
- D) Change to U-500
- E) Add sulfonylurea













28-year-old male with 3-year history of T2DM diagnosed by A1c 7.3% after a hospitalization for a MVA revealed an elevated fasting glucose level. He has been treated with metformin 1g BID with persistently elevated A1c, most recently 7.8%. He has never had DKA. He reports a history of diabetes in his mother, maternal aunt and maternal grandfather. BMI 23 kg/m<sup>2</sup>. He has no DM complications, including normal lipid levels. Physical exam shows no acanthosis nigricans no central adiposity.











45-year-old female with new diagnosis of diabetes mellitus on screening labs. She has celiac disease. Family history includes T2DM in her father. She takes no medication. BMI 25 kg/m<sup>2</sup>. A1c at diagnosis 7.5%.

What would you order for further evaluation? A) Urine albumin: creatinine B) Fasting lipid panel C) C-peptide and glucose D) GADA E) A & B F) A, B, C, D













#### Case 7 48-year-old man with diabetes mellitus presents for follow up. DM was diagnosed at age 45 on annual labs, he was started on metformin but his A1c continued to rise so glipizide was added. He complains of abdominal pain and unintentional weight loss of 8lb in the last 2 months. BMI 24 kg/m<sup>2</sup>. There is no family history of diabetes nor autoimmune diseases. His A1c is now 10%. What medication would you add? A) GLP-1RA B) SGLT2i C) Pioglitazone D) Need more information/None of the above 44









N

# Case 7

48-year-old man with diabetes mellitus presents for follow up. T2DM was diagnosed at age 45 on annual labs, he was started on metformin but his A1c continued to rise so glipizide was added. He complains of abdominal pain and unintentional weight loss of 8lb in the last 2 months. BMI 24 kg/m<sup>2</sup>. There is no family history of diabetes nor autoimmune diseases. His A1c is now 10%. C-peptide is low, GADA negative.





68-year-old female with T2DM for 8 years. She is currently on degludec 125 units daily, semaglutide 2 mg weekly, glipizide 10 mg BID and atorvastatin 40 mg daily. Weight is 93.5 kg, BMI 35 kg/m<sup>2</sup>. A1c is 10.5%. She does not have HTN or albuminuria. Confirmed she is taking insulin appropriately, demonstrated good technique.







65-year-old male with a 10-year history of T2DM complicated by CKD3b and mild non proliferative diabetic retinopathy, HTN. Medications include tirzepatide 15 mg weekly, glargine 20 units nightly, and losartan 100 mg daily. He had recurrent genitourinary infections on SGLT2i. A1c is 6.6%, urine albumin: creatinine 400 mg/g (1 year ago 250 mg/g), Cr 1.5mg/dL with eGFR 40 mL/min/1.73m2

#### What would you do next? A) Continue regimen

B) Add prandial insulin C) Add finerenone







